
Raadpleeg uw dealer voor de max. massa die uw wagen mag trekken.

Die maximale Anhängelast ihres Fahrzeuges können Sie im Fahrzeugschein oder im
Benutzerhandbuch nachlesen.

For the max. trailer weight of your car please refer to the owner's manual or your car
homologation documents.

Pour connaître le poids maxi remorquable pour votre voiture consulter la notice d'utilisation de
votre voiture  ou la carte grise.

Consulte a su distribuidor sobre el peso máximo que puede remolcar su vehículo.

Deres forhandler vil kunne oplyse Dem om den højst tilladte vægt efter Deres køretøj.

Ta kontakt med forhandleren angående den maksimale vekt som bilen kan trekke.

Se handboken eller registreringsbevis för max släpvagnsvikt för din bil.

Tarkista suurin sallittu vetopaino ajoneuvon ohjekirjasta tai rekisteriotteesta.

��������	
��	�
����
��������
��	���

���
����
�������
��

������
�
����������
������

����
�

 ���������
 ��	�
!��"

Meegeleverde onderdelen
Mitgelieferte Befestigungsteile
Provided parts
Materiel de fixation joint
Piezas incluidas

Medfølgende komponenter
Vedlagt festemateriell
Medföljande komponenter
Mukana tulevat osat
#�����

���$����	
�	�%

Montagehandleiding
Fitting instruction
Anbauanweisung
Description de montage
Instrucciones de montaje
Montagevejledning
Monteringsveiledning
Monteringshandledning
Asennusohje
����������	
���

      (c) BOSAL 03-08-2004

 NL D GB N SF

 F E DK S

   e4    00-2035

EC 94/20

        1490 kg        1000 kg              70 kg   5,87 kN

D
waarde
value
Wert
valeur

Honda  Jazz

 2002

TYPE: 027861

12x      M10
  2x      M12

6x M10
2x M1210x M10x35

  2x M10x50
  2x M12x70

6x M10

 2x M 10

DETAIL 1 DETAIL 2

  Ø3mm
Ø12mm

M10x35

M12x70

2

F

G

A

DE

1

4

B

3

M10x35

Ø18x3,5 L=17,5

M10x50

C

CZ

Rev. nr.  01

ø18x3,5 l=17,5



027861 MONTAGEHANDLEIDING
1. Meegeleverde onderdelen en bevestigingsmaterialen van de trekhaak

verwijderen. Eventueel aanwezige kit ter plaatse van de bevestigingspunten verwijderen.
2. Demonteer de achterbumper.

Demonteer hiervoor aan de bovenzijde 2 schroeven, aan de onderzijde 4 doppen en in de
wielkasten elk 4 schroeven.

3. Verwijder de hoedenplank en de binnenbekleding.
4. Verwijder  de kunststof binnenbekleding.
5. Demonteer de uitlaat uit de achterste uitlaatophangrubbers.
6. Plaats sjabloon 1R tegen de onderzijde van het chassis.

Lijn dit uiteinde van het sjabloon uit met de lijn die verticaal naar beneden loopt,
van de zijkant van de kokerbalk. (zie detail 1)

7. Boor vervolgens het gat “A” wat aangegeven wordt door dit sjabloon.  Gebruik boor Ø3mm en
Ø12mm.
Doe dit hetzelfde aan de rechter achterzijde van de auto, ook hier boren Ø3mm en Ø12mm
gebruiken. Gebruik nu hiervoor sjabloon 2L.

8. Boor de gaten “B”, m.b.v. sjablonen 3R en 4L,  alvorens de steunen in de chassisbalken te schuiven
c.q. te kantelen. Gebruik de boren Ø3mm en Ø12mm. (zie detail 2)

9. Schuif  steun “1” nu in de linker chassisbalk en steun “2” in de rechter chassisbalk.
Bevestig nu deze steunen t.p.v. gaten “A” m.b.v. 4 bouten M10x35 incl. veerringen en
carrosserieringen (handvast).
Bevestig de steunen t.p.v. “C” m.b.v. 2 bouten M10x35 incl. veerringen, contraplaatjes “3” en
moeren,  ook deze handvast aandraaien.

10. Monteer t.p.v. de gaten “D” de onderhaak m.b.v. 2 bouten M10x35 incl. veerringen.  Monteer t.p.v. de
gaten “E” de onderhaak samen met steunen “4” m.b.v 2 bouten M10x35 incl. veerringen en moeren
(handvast aandraaien).
Monteer t.p.v de gaten “B” de trekhaak verder af met 2 bouten M10x50 incl. carrosserieringen,
vulbusjes (Ø18x3.5 L=17,5) veerring en moeren.

11. Zet de trekhaak vast. Hierbij de volgende aanhaalmomenten hanteren:
M10 – 46 Nm

12. Maak een uitsparing in de bumper volgens het sjabloon.
13. Herplaats alle onder punten 4,3 en 2 genoemde onderdelen.
14. Monteer t.p.v. de gaten “F” en “G” de kogel en de stekkerdoosplaat m.b.v. 2 bouten M12x70,

veerringen en moeren (aanhaalmoment M12 – 79 Nm).
15. Het is noodzakelijk om na ca. 1000 km gebruik de boutverbindingen na te trekken (volgens gegeven

aanhaalmomenten).
16. Bosal kan niet aansprakelijk worden gesteld voor enig gebrek in het produkt zoals veroorzaakt door

de schuld of door welk onoordeelkundig gebruik ook van de gebruiker of een persoon voor wie hij
aansprakelijk is (art. 185, lid 2 N.B.W.).

027861 ANBAUANWEISUNG
1. Die Anhängevorrichtung auspacken und die Befestigungsteile auf Vollständigkeit überprüfen. Im Bereich der

Befestigungspunkte den Unterbodenschutz entfernen.
2. Demontieren Sie die hintere Stoßstange. Demontieren Sie dazu an der Oberseite 2 Schrauben, an der

Unterseite 4 Kappen und in den Radkästen jeweils 4 Schrauben.
3. Entfernen Sie die Hutablage und die Innenverkleidung.
4. Entfernen Sie die Kunststoff-Innenverkleidung.
5. Demontieren Sie den Auspuff aus den hinteren Gummis der Auspuffaufhängung.
6. Setzen Sie Schablone 1R gegen die Unterseite des Fahrgestells.

Richten Sie den Rand der Schablone an der von der Seitenfläche des Kastenträgers nach unten
verlaufenden Linie aus (siehe Detail 1).

7. Bohren Sie daraufhin Loch “A”, wie die Schablone es vorsieht. Verwenden Sie Bohrer mit Ø 3 mm und
Ø 12 mm.
Tun Sie dasselbe an der rechten Hinterseite des Autos; auch hier Bohrer mit Ø 3 mm und Ø 12 mm
einsetzen. Verwenden Sie hierfür nun Schablone 2L.

8. Bohren Sie die Löcher “B” mithilfe der Schablonen 3R und 4L,  bevor die Halter in die Chassisträger
geschoben bzw. gekantet werden. Verwenden Sie Bohrer mit Ø 3 mm und Ø 12 mm (siehe Detail 2).

9. Schieben Sie nun Halter “1” in den linken Chassisträger und Halter “2” in den rechten Chassisträger.
Befestigen Sie nun diese Halter in den Löchern “A” mittels 4 Bolzen M10x35 inkl. Federringen und
Karosseriescheiben (handfest).
Befestigen Sie die Halter an “C” mittels 2 Bolzen M10x35 inkl. Federringen, Gegenplatten “3” und Muttern;
auch diese handfest anschrauben.

10. Montieren Sie an den Löchern “D” den Unterhaken mittels 2 Bolzen M10x35 inkl. Federringen. Montieren Sie
an den Löchern “E” den Unterhaken zusammen mit den Haltern “4” mittels 2 Bolzen M10x35 inkl.
Federringen und Muttern (handfest anschrauben).
Montieren Sie an den Löchern “B” die Zugvorrichtung mit 2 Bolzen M10x50
inkl. Karosseriescheiben, Füllflanschen (Ø 18x3.5 L=17,5), Federring und Muttern.

11. Die Anhängevorrichtung ausrichten und alle Schrauben mit folgenden Drehmomenten anziehen:
M10 – 46 Nm

12. Machen Sie eine Aussparung in der Stoßstange gemäß der Schablone.
13. Setzen Sie alle in den Punkten 4,3 und 2 genannten Teile wieder an ihren Platz.
14. Montieren Sie an den Löchern “F” und “G” die Kugel und die Steckdosenplatte mittels2 Bolzen M12x70,

Federringen und Muttern (Anzugsmoment M12 – 79 Nm).
15. Nach ca. 1000 km die Bolzenverbindungen, wie angegeben, nachziehen.
16. Für einen Mangel am Produkt, der durch den Fahrzeughalter oder eine andere Person aufgrund

unsachgemäßer Benutzung verursacht wurde, übernimmt Bosal keine Haftung. (art. 185 lid 2 N.B.W.)



027861 FITTING INSTRUCTIONS
1. Unpack the towing bracket and check its contents against the parts list. If

necessary, remove the underseal from around the fitting points of the luggage compartment/frame
members.

2. Remove the rear bumper. Remove the 2 top screws, 4 bottom caps and 4 screws from each of the
wheel housings.

3. Remove the back light shelf and the inner lining.
4. Remove the plastic inner lining.
5. Remove the exhaust from the rear exhaust suspension rubbers.
6. Place template 1R against the bottom of the chassis.

Align this end of the template with the line running vertically downwards from the edge of the box
beam. (see detail 1)

7. Next, drill the hole marked “A” on the template.  Use Ø3mm and Ø12mm drill bits.
Do the same on the right-hand rear panel of the vehicle, also using Ø3mm and Ø12mm drill bits. Make
use of template 2L in this case.

8. Using templates 3R and 4L, drill holes “B” before shifting and/or tilting the supports. Use Ø3mm and
Ø12mm drill bits. (see detail 2)

9. Next, slide support “1” to the left-hand chassis rail and support “2” to the right-hand chassis rail.
Attach these supports at holes “A” with 4 bolts M10x35 incl. spring washers and chassis rings
(tighten by hand).
Attach the supports at holes “C” with 2 bolts M10x35, incl. spring washers, counter plates “3” and
nuts, also tightening by hand.

10. Attach the support at holes “D” with 2 bolts M10x35, incl. spring washers. Attach the bottom hook at
holes “E” with 2 bolts M10x35, incl. spring washers and nuts (tighten by hand).
Mount the towing hook at holes “B” with 2 bolts M10x50 incl. chassis rings, (Ø18x3.5 L=17,5) spring
washer and bolts.

11. Secure the towbar using a torque-wrench. Torque the bolts as follows:
M10 – 46 Nm

12. Make a recess in the bumper according to the enclosed diagram.
13. Replace all of the parts removed in steps 4, 3 and 2.
14. Attach the ball and electrical-socket plate at holes “F” and “G” with 2 bolts M12x70, spring washers

and nuts (torque M12–79 Nm).
15. After about 1000 km use, re-tighten the bolts and nuts to the specified torque.
16. Bosal cannot be held responsible for any defects in the product caused by fault or by any injudicious

use  whatever of the user or a person he is liable for. (sect. 185, art. 2 N.B.W.)

027861 DESCRIPTION DU MONTAGE
1. Séparer les différents éléments d’attelage. Enlever le mastic de protection autour des points de

fixation.
2. Démonter le pare-chocs arrière.

A cet effet, retirer les deux vis sur la face supérieure, les 4 coiffes sur la face inférieure et les 4 vis
dans les passages de roues.

3. Retirer la plage arrière et le revêtement intérieur.
4. Retirer le revêtement plastique intérieur.
5. Démonter le pot d’échappement des caoutchoucs de suspension à l’arrière.
6. Placer le gabarit 1R contre le bas de caisse du châssis.

Aligner cette extrémité du gabarit avec la verticale qui descend du point situé sur le côté du longeron
(voir point détaillé 1).

7. Percer le trou « A » selon le schéma de ce gabarit. Utiliser des mèches de Ø3mm et de Ø12mm.
Répéter la même opération du côté arrière droit du véhicule. Servez-vous également de mèches de
Ø3mm et de Ø12mm. Utiliser ici le gabarit 2L.

8. Percer les trous « B », en utilisant les gabarits 3R et 4L, avant de faire glisser ou de faire basculer les
supports dans les longerons du châssis. Utiliser des mèches de Ø3mm et de Ø12mm. (voir point
détaillé 2)

9. Faire glisser le support « 1 » dans le longeron gauche et le support « 2 » dans le  longeron droit.
Fixer ces deux supports à l’endroit des trous « A » au moyen de 4 boulons M10x35, des rondelles de
Grower et des rondelles plates par serrage manuel.
Fixer les supports à l’endroit des trous « C » au moyen de 2 boulons M10x35, des rondelles de
Grower, des petites contreplaques « 3 » et des écrous, également en les serrant à la main.

10. Monter le crochet inférieur à l’endroit des trous « D » au moyen de 2 boulons M10x35 et des rondelles
de Grower.
Monter le crochet inférieur et les supports « 4 » à l’endroit des trous « E » au moyen de 2 boulons
M10x35, des rondelles de Grower et des écrous (serrage manuel).
Achever de monter le crochet de remorquage à l’endroit des trous « B » au moyen de 2 boulons
M10x50, des rondelles plates, des bagues de remplissage (Ø18x3.5 L=17,5), des rondelles de
Grower et des écrous.

11. Fixer l’attelage. Bloquer l’ensemble de la boulonnerie aux couples de serrage suivants:
M10 – 46 Nm

12. Pratiquer une entaille dans le pare-chocs selon le schéma du gabarit.
13. Remettre en place toutes les pièces des points 4, 3 en 2.
14. Monter la rotule et le support de prise à l’endroit des trous « F» et « G » au moyen de 2 boulons

M12x70, des rondelles de Grower et des écrous (couple de serrage M12 – 79 Nm).
15. Il est conseillé de vérifier le serrage de toute la boulonnerie aprés 1000 Km de traction.
16. Bosal décline toute responsabilité concernant des défauts éventuels de cet attelage qui seraient

causés par une mauvaise utilisation. Seul l’utilisateur est responsable.



027861 MONTAGEVEJLEDNING
1. Fjern de dele og monteringsmaterialer, der sidder på trækkrogen. Eventuelt kit på

fastgørelsespunkterne fjernes.
2. Afmonter den bageste kofanger.

Afmonter først de 2 skruer på oversiden, 4 dækpropper på undersiden og 4 skruer i hver
hjulkasse.

3. Fjern hattehylden og den indvendige beklædning.
4. Fjern den indvendige plasticbeklædning.
5. Afmonter udstødningen fra de bageste gummiophæng.
6. Anbring skabelon 1R mod chassisets underside.

Juster spidsen af skabelonen efter den linje, der går lodret ned fra siden af kassebjælken. (se
detailtegning 1)

7. Bor derefter hul “A”, som angivet på skabelon. Brug bor Ø3mm og Ø12mm.
Gør det samme på bilens højre bagside, brug også her bor Ø3mm og Ø12mm. Brug her
skabelon 2L .

8. Bor hullerne “B”, vha. skabelonerne 3R og 4L, før beslagene skubbes hhv. vippes ind i
chassisvangerne. Brug bor Ø3mm og Ø12mm. (se detailtegning 2)

9. Skub nu beslag “1” ind i den venstre chassisvange og beslag “2” ind i den højre
chassisvange.
Fastgør disse beslag til hullerne “A” vha. 4 bolte M10x35 inkl. fjederskiver og karrosseriringe
(med håndkraft).
Fastgør beslagene ved “C” vha. 2 bolte M10x35 inkl. fjederskiver, kontraplader “3” og
møtrikker, (også med håndkraft).

10. Monter tværvangen i hullerne “D” vha. 2 bolte M10x35 inkl. fjederskiver. Monter i hullerne “E”
tværvangen sammen med beslag “4” vha. 2 bolte M10x35 inkl. fjederskiver og møtrikker (skru
dem fast med håndkraft).
Fortsæt med at montere trækkrogen  i hullerne “B” med 2 bolte M10x50
Inkl. karrosseriringe, afstandsbøsninger (Ø18x3.5 L=17,5) fjederskive og møtrikker.

11. Fastgør trækkrogen. Følgende momenter skal iagttages:
M10 – 46 Nm

12. Lav en udsparing i kofangeren efter skabelonen.
13. Sæt alle under punkt 4, 3 og 2 nævnte dele på plads igen.
14. Monter kuglen og stikdåsepladen i hullerne “F” og “G” vha. 2 bolte M12x70, f jederskiver og

møtrikker (tilspændingsmoment M12 – 79 Nm).
15. Det er nødvendigt at efterspænde møtrikkerne efter ca. 1000 km.
16. Bosal kan ikke gøres ansvarlig for mangler ved produktet, der er opstået som

følge af skyld eller ukyndig anvendelse af brugeren eller en person, som han er ansvarlig for
(§ 185, stk. 2 N.B.W. (hollandsk privatret)).

027861 INSTRUCCIONES DE MONTAJE
1. Sacar las piezas y el material de sujección incluidos en el gancho de remolque. Si procede, retirar

el pegamento existente en los puntos de sujección.
2. Desmontar el parachoques trasero.

Desmontar 2 tornillos en la parte superior, 4 cápsulas en el lado inferior y 4 tornillos en cada uno
de los pases de rueda.

3. Retirar la bandeja trasera y el guarnecido interior.
4. Retirar el guarnecido interior sintético.
5. Desmontar el tubo de escape de las gomas de suspensión traseras.
6. Colocar plantilla 1R en la parte inferior del chasis.

Alinear el extremo da la plantilla con la línea que corre verticalmente desde arriba hacia abajo en el
lado lateral del larguero. (Ver detalle 1)

7. Taladrar después el orificio “A” tal y como está indicado en la plantilla. Utilizar una broca de Ø3mm
y Ø12mm.
Hacer lo mismo en la parte trasera derecha del automóvil, utilizar también brocas de Ø3mm y
Ø12mm. Hacerlo por medio de la plantilla 2L.

8. Taladrar los orificios “B”, por medio de las plantillas 3R y 4L, antes de meter o ladear los soportes
en los largueros del chasis. Utilizar las brocas de Ø3mm y Ø12mm. (Ver detalle 2)

9. Meter entonces el soporte “1” en el larguero del chasis izquierdo y el soporte “2” en el larguero del
chasis derecho.
Fijar los soportes en los orificios “A” por medio de 4 pernos M10x35, incluyendo arandelas
elásticas y anillos de carrocería (con fuerza de roscado manual).
Fijar los soportes en “C” por medio de 2 pernos M10x35 incluyendo aros elásticos, contrachapas
“3” y tuercas, también con fuerza de roscado manual.

10. Montar en los orificios “D” el gancho inferior con 2 pernos M10x35 con inclusión de aros elásticos.
Montar el gancho inferior en los orificios “E” y los soportes “4” con 2 pernos M10x35, con inclusión
de aros elásticos y tuercas, enroscarlos con fuerza de roscado manual.
Terminar el montaje del gancho de tiro en los orificios “B” con 2 pernos M10x50 incluyendo anillos
de carrocería, casquillos (Ø18x3.5 L=17,5), aro elástico y tuercas.

11. Fijar el gancho de remolque. Atenerse aquí a los siguientes pares de apriete:
M10 – 46 Nm

12. Efectuar un vaciado en el parachoques según la plantilla.
13. Volver a colocar todas las piezas retiradas en los puntos 4, 3 y 2.
14. Montar la bola y la placa del enchufe en los orificios “F” en “G” por medio de 2 pernos M12x70, con
i nclusión de aros elásticos y tuercas (par de apriete M12 - 79 Nm).
15. Cada 1000 km de uso es necesario comprobar las conexiones del perno (según los pares de

apriete dados).
16. Bosal no asume responsabilidad de ningún tipo por defectos en el producto causados por o

debidos a un uso imprudente, tanto por parte del usuario como de cualquier persona bajo su
responsabilidad (art. 185, párrafo 2 N.B.W. (Código Civil Holandés)).



027861 MONTERINGSVEILEDNING
1. Fjern vedlagte deler og festemateriell fra tilhengerfestet. Fjern eventuelt kitt som måtte befinne seg på

festepunktene.
2. Demonter den bakre støtfangeren.

Dette gjøres ved å skru ut 2 skruer på oversiden, 4 hetter på undersiden og 4 skruer i hver av hjulkassene.
3. Fjern hattehylla og bekledningen inne i bilen.
4. Fjern plastbekledningen inne i bilen.
5. Demonter eksosanlegget fra de bakre gummiopphengene.
6. Plasser sjablonen 1R mot undersiden av understellet.

Plasser sjablonen slik at den stemmer overens med den linjen som går vertikalt nedover, fra siden av
kassebjelken. (se detaljtegning 1)

7. Bor deretter hullet “A”, som er angitt på sjablonen. Bruk bor med diameter 3 mm og 12 mm.
Gjenta samme prosess til høyre på baksiden av bilen. Bruk også her bor med diameter 3 mm og 12 mm. Bruk nå
sjablon 2L.

8. Bor hullene “B”, ved hjelp av sjablonene 3R og 4L, før støttene skyves eller vippes inn på understellsbjelkene.
Bruk borene med diameter 3 mm og 12 mm (se detaljtegning 2)

9. Skyv nå støtten “1” inn på venstre understellsbjelke og støtten “2” inn på høyre understellsbjelke.
Sett nå fast disse støttene ved hullene «A» ved hjelp av 4 skruer M10x35, inklusive fjærskiver og
karosseriskiver (skru til for hånd).
Sett fast støttene ved «C» ved hjelp av 2 skruer M10x35, inklusive fjærskiver, kontraplater “3” og mutre. Skru
også dette til for hånd.

10. Monter underdelen av tilhengerfestet ved hullene “D” ved hjelp av 2 skruer M10x35, inklusive fjærskiver.
Monter underdelen av tilhengerfestet ved hullene “E” sammen med støttene “4”, ved hjelp av 2 skruer M10x35,
inklusive fjærskiver og mutre (skru til for hånd).
Monter tilhengerfestet videre ved hullene “B” ved hjelp av to skruer M10x50 inklusive karosseriskiver, fyllhylser
(18x3,5, L=17,5), fjærskive og mutre.

11. Fest tilhengerfestet. Bruk i den forbindelse følgende tilstramningsmomenter:
M10 – 46 Nm

12. Lag en utsparing i støtfangeren, som vist på sjablonen.
13. Sett på plass igjen alle deler som ble fjernet under punktene 4, 3 og 2.
14. Monter trekk-kulen og platen for stikk-kontakten ved hullene «F» og «G», ved hjelp av 2 skruer M12x70,

fjærskiver og mutre (tiltrekkingsmoment M12 – 79 Nm).
15. Det er nødvendig å etterstramme boltforbindelsene etter ca. 1000 km (i henhold til de oppgitte

tilstramningsmomentene).
16. Bosal kan ikke stilles ansvarlig for noen mangel ved produktet som kan forårsakes av skjødesløs eller ukyndig

bruk. Ansvaret er brukerens eget (paragraf 185, ledd 2 i den nederlandske sivilrettslige lovboken).

027861 MONTERINGSINSTRUKTION
1. Packa upp monteringssatsen och kontrollera innehållet mot detaljbeskrivning. Om det behövs tag bort

underredsmassa runt monteringspunkterna i bagageutrymmet och under bilen.
2. Demontera den bakre stötdämparen.

Avlägsna härvid 2 skruvar från ovansidan, 4 pluggar från undersidan och 4 skruvar inuti varje hjulhus.
3. Avlägsna hatthyllan och innerbeklädnaden.
4. Avlägsna innerbeklädnaden av plast.
5. Tag lös avgasröret ur sina bakersta gummihållare.
6. Lägg schablonen 1R mot chassits undersida. Lägg denna ända av schablonen i linje med linjen som

löper vertikalt nedåt från sidan av rörbalken. (se detalj 1)
7. Borra sedan hålet ”A” som anges av schablonen. Använd borr Ø3mm och Ø12mm.

Gör likadant till höger på bilens baksida, använd även här borr Ø3mm och Ø12mm. Använd nu
schablon 2L.

8. Borra hålen ”B” med hjälp av schablonerna 3R och 4L och skjut/sväng sedan in stagen i
chassibalkarna. Använd borr Ø3mm och Ø12mm. (se detalj 2)

9. Skjut nu in staget ”1” i den vänstra chassibalken och staget ”2” i den högra.
Montera sedan dessa stag vid hålen “A” med 4 skruvar M10x35 inkl. fjäderbrickor och breda
planbrickor (handfast).
Montera stagen vid “C” med 2 skruvar M10x35 inkl. fjäderbrickor, motbrickorna “3” och muttrar, drag
även här åt handfast.

10. Montera underkroken vid hålen “D” med 2 skruvar M10x35 inkl. fjäderbrickor. Montera underkroken vid
hålen “E”, tillsammans med stagen “4”, med 2 skruvar M10x35 inkl. fjäderbrickor och muttrar (drag åt
handfast).
Montera dragkroken sedan vidare vid hålen ”B” med 2 skruvar M10x50 inkl. breda planbrickor,
fyllnadsbussningar (Ø18x3.5 L=17,5) fjäderbrickor och muttrar.

11. Montera dragkroken. Spänn med momentnyckel enligt följande:
M10 – 46 Nm

12. Skär ut en del ur stötfångaren enligt schablonen.
13. Sätt tillbaka alla delar som nämns under punkt 4, 3 och 2.
14. Montera kulan och kontaktplattan vid hålen “F” och “G” med 2 skruvar M12x70, fjäderbrickor och

muttrar (vridmoment M12 – 79 Nm).
15. Det är nödvändigt att dra åt bultarna igen efter ungefär 1000 km körning (enligt angivna

momentangivelser).
16. Bosal kan inte ställas till ansvar för fel på produkten som orsakats av användaren eller genom

omdömeslöst bruk av produkten av användaren eller en person som han bär ansvar för (art. 185,
paragraf 2 i den nederländska civilrättsbalken).



027861 ASENNUSOHJEET
1. Pura vetokoukkupakkaus ja tarkista listasta, että kaikki asennuksessa tarvittavat osat löytyvät. Jos

tarpeellista poista alustansuojaus kiinnityskohdista.
2. Irrota takapuskuri.

Irrota sitä varten kaksi yläpuolella olevaa ruuvia, neljä alapuolella olevaa pulttia ja neljä ruuvia kummastakin
pyörien rungosta .

3. Irrota hattuhylly ja sisäverhoilu.
4. Irrota muovinen sisäverhoilu.
5. Irrota pakoputki takimmaisista kiinnityskumeista.
6. Aseta muotti 1R vasten rungon alapuolta.

Kohdista mallin loppupää viivaan, joka kulkee pystysuorassa alaspäin, kotelopalkin sivupuolta pitkin. (katso
kuvaa 1)

7. Poraa sen jälkeen reikä “A”, joka on merkitty malliin.  Käytä Ø3mm:n ja Ø12mm:n poraa.
Tee samoin auton oikealla takapuolella ja käytä myös tässä Ø3mm:n ja Ø12 mm:n poraa. Käytä tässä mallia
2L.

8. Poraa reiät “B” mallien 3R ja 4L avulla, ennen kuin työnnät tai kallistat tuet runkopalkkeihin. Käytä Ø3mm:n ja
Ø12mm:n poria. (katso kuvaa 2)

9. Työnnä tuki “1” nyt vasempaan alustan palkkiin ja tuki “2” oikeaan alustan palkkiin.
Kiinnitä nyt nämä tuet reikiin “A” neljällä ruuvilla M10x35, mukaan lukien jousirenkaat ja runkorenkaat
(käsin).
Kiinnitä tuet “C” kahdella pultilla M10x35, mukaan lukien jousirenkaat, vastalevyt “3” ja mutterit, kierrä ne
käsin kiinni.

10. Asenna alakoukku reikiin “D” kahdella pultilla M10x35, mukaan lukien jousirenkaat.  Asenna alakoukku ja
tuet “4” reikiin “E” kahdella pultilla M10x35, mukaan lukien jousirenkaat ja mutterit (kierrä kiinni käsin).
Asenna vetokoukku reikiin “B” kahdella pultilla M10x50 mukaan lukien runkorenkaat, täyttöholkit (Ø18x3.5
L=17,5), jousirenkaat ja mutterit.

11. Kiristä seuraaviin momentteihin: M10 – 46 Nm
12. Tee puskuriin ulkonema mallin osoittamalla tavalla.
13. Asenna kaikki kohdissa 4, 3 ja 2 mainitut osat takaisin paikoilleen.
14. Kiinnitä reikiin “F” ja “G” kuulalaakeri ja pistorasialevy

kahdella pultilla M12x70, jousirenkailla ja muttereilla (vääntömomentti
15. Tuhannen kilometrin jälkeen kiristys tarkistettava.
16. Bosalia ei voida pitää vastuullisena aine-  tai henkilövahingoista, jotka johtuvat väärästä asennuksesta tai

väärästä käytöstä (artikla 185 kohta 2 NBW).

��������	
���
�����	��

&" '����
����� �����
������

������������
����������
��
!����
�� ����
���	���	"
'��
�
��
��
����%���(
���������
 
 ��
 ��%!�)��
 ����
 �*������������
 �������

 �������)
 ����������"

+" ,��������
 ����	
 ������	�"
 ,����
�����
 ���
 �����	
 ���
�%(
 !�%��
 �������	
 �	!��
 �
 !�%��
 ���
�%
�*�� ����
��%�

����"

-" ,��������
����	
����������	
�����

�
������	
���� ��	"
." ,��������
������	
��������
���� ��	"
/" ,��������
 �)0
�
 ��
 ����	��
 1
���)��
 ������"
2" 3�	����
������

&4
�����
���

�������

5���
������
&6"
7" �%�����
�����
������%
�%���!��)
�����
89:"
'�
 	�
�����%
�
������

-
��
�
&+
��"
;�
�������

�����

��
�����
������
����	��
�����

�������"
�*�����
��	����
��
 	�
������

+<"
'��
�%�����	
������
��
 	�
������
�����%
�
������

-
�
&+
��"

=" '�
 	�
������%
-4
�
.<(
�%�����
�����%
8>:
����
���
�
�	�
����
����)���	�
����	��"
'�
 	�
�����
�
������

-
�
&+
��
5���
������
+6"

?" '��
��
��
�
����	�
8&:
��
����
��	!�%
�������

�
����	�
8+:
��
�����
��	!�%
�������
"
;%��
����	�%
���������
��
������
89:
�����	
!�%�
���
��
�&@�-/
�!����
��
 �)��
����� ��
�
���
 ��
�������

5
�������
 �
!��6"
'��������
 ����	�%
 ��
 ������
 8A:
 �����	
 ���

 ���
��
�&@�-/
 �!����
 ��
 �)��
����� ��(
����������!��
8-:
�
�����(
����

�����
�
�
!��"

&@" '��������
����	�
��
������
8#:
�����	
���

���
��
�&@�-/
�!����
��
 �)��
����� ��"
'��������
����
���

��
������
8B:
�����	
���

���
��
�&@�-/
�!����
��
 �)��
����� ��
�
�����
5
�������
�
!��6"
C���������
 �� �)
 ���
 ��
 ������
 8>:
 �����	
 ���

 ���
��
 �!����
 ���
 ��
 �������
(
 5��"&=�-(/
<D&7(/6
��
 �)��
����� ��
�
�����"

&&" ;� ��
���	���	
�������!��

�� ��	�
�����
���
��"
E�����%
��!�����
������

�&@

F

.2
C�

&+" G�������
 �)���
�*������	�

�����
����� �����
������
"
&-" '��������
������
������%
!����
����������
�*������
.(
-
�
+"
&." '��������
��
��
�
�� ��
��"
G��
��%
��
������
8H:
�
8I:
�����	
���

���
��
�&+�7@(
��
 �)��
����� ��

�
�����
5��!��)
������
�&+
J
7?
C�6"
&/"
'�

���	
���
��
&@@@
��
�������
�
������%
���
�%
�
������
��
�)��

������
������%

��!�����
������
"
&2" H����
 >����
 
 ������
 ������������
 ��
 ����
�����
 �����

 ��
 �)����

 ���������

 ��������)�

��������	�
��
�����%

 �������
����
����	
����������
����%"


